Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 25.67 591 5.78
NVNT a 5200 Antl 25.67 591 5.78
NVNT a 5240 Antl 25.82 5.88 5.75
NVNT n20 5180 Antl 24.32 6.14 6.21
NVNT n20 5200 Antl 24.43 6.12 6.17
NVNT n20 5240 Antl 24.32 6.14 6.21
NVNT n40 5190 Antl 16.36 7.86 10.2
NVNT n40 5230 Antl 16.36 7.86 10.2
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 2.37 591 8.28 24 Pass
NVNT a 5200 Antl 2.54 5.91 8.45 24 Pass
NVNT a 5240 Antl 2.46 5.88 8.34 24 Pass
NVNT n20 5180 Antl 2.28 6.14 8.42 24 Pass
NVNT n20 5200 Antl 241 6.12 8.53 24 Pass
NVNT n20 5240 Antl 2.35 6.14 8.49 24 Pass
NVNT n40 5190 Antl 0.45 7.86 8.31 24 Pass
NVNT n40 5230 Antl 0.73 7.86 8.59 24 Pass
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 18.424 Pass
NVNT a 5200 Antl 18.393 Pass
NVNT a 5240 Antl 18.288 Pass
NVNT n20 5180 Antl 19.388 Pass
NVNT n20 5200 Antl 19.181 Pass
NVNT n20 5240 Antl 19.621 Pass
NVNT n40 5190 Antl 39.683 Pass
NVNT n40 5230 Antl 39.782 Pass
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.35
NVNT a 5200 Antl 16.352
NVNT a 5240 Antl 16.388
NVNT n20 5180 Antl 17.603
NVNT n20 5200 Antl 17.617
NVNT n20 5240 Antl 17.584
NVNT n40 5190 Antl 36.088
NVNT n40 5230 Antl 36.103
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Mkr1 5.241224 GHz

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

13.2 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5240MHz Antl



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:48:45 PMFeb 14, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.20104 GHz
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms ERSten

6.000000 MHz
Occupied Bandwidth Total Power 12.7 dBm
36.088 MHz

Transmit Freq Error 14.511 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.95 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:50:33 PMFeb 14, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.041142 GHz
Ref33osaem 19647 dBm

Center Freq
6.230000000 GHz

Center 5.23 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

CF Step
6.000000 MHz
Man

Occupied Bandwidth Total Power 12.9 dBm
36.103 MHz

Transmit Freq Error -35.316 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.25 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5230MHz Antl



Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

5. Maximum Power Spectral Density Level

Condition | Mode Frequency Antenna Conducted PSD Duty Factor Total PSD (dBm) Limit Verdict
(MHz) (dBm) (dB) (dBm)
NVNT a 5180 Antl -6.7 591 -0.79 11 Pass
NVNT a 5200 Antl -5.92 591 -0.00999999999999979 11 Pass
NVNT a 5240 Antl -6.46 5.88 -0.58 11 Pass
NVNT n20 5180 Antl -7.71 6.14 -1.57 11 Pass
NVNT n20 5200 Antl -7.22 6.12 -11 11 Pass
NVNT n20 5240 Antl -7.12 6.14 -0.98 11 Pass
NVNT n40 5190 Antl -10.22 7.86 -2.36 11 Pass
NVNT n40 5230 Antl -11.1 7.86 -3.24 11 Pass




Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.180000000 GHz

5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5180MHz Antl

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [ [02:37:39 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5200MHz Ant1



Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.240000000 GHz

5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5240MHz Antl

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [ [02:42:44 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
6.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5180MHz Antl



Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.200000000 GHz

5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Swept A

SENSE:PULSE [ [02:46:39 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.240000000 GHz

StartFreq
5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5240MHz Antl



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.190000000 GHz

5.160000000 GHz

Stop Freq
6.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
#VYBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE | [02:50:53 PMFeb 14, 2025
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.230000000 GHz

StartFreq
5.200000000 GHz

Stop Freq
6.260000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
#VYBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n40 5230MHz Antl



Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -46.98 -27 Pass
NVNT a 5240 Antl -46.01 -27 Pass
NVNT n20 5180 Antl -47.11 -27 Pass
NVNT n20 5240 Antl -46.42 -27 Pass
NVNT n40 5190 Antl -41.61 -27 Pass
NVNT n40 5230 Antl -47.2 -27 Pass




Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:35:41 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.100000000 GHz

5.000000000 GHz

Stop Freq
6.200000000 GHz

CF Step
20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
N1 f[A 51776 GHz|(A)  5.536 dBm e —
51500 GHz| 49232 dBm
[ 5.0194GHz| -46.984 dBm Freq Offset
- 1 |
I Scale Type
I
1 - 1] Lo L)
1 I = =

| == Keysight Spectrum Analyzer - Swept A ==
 RL RF 500 A SENSE:PULSE
Center Freq 5.320000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.320000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
6.420000000 GHz

Stop 5.4200 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man

5.398 4 GHz Freq Offset
0 Hz

|
Scale Type

Log Lin

Band Edge NVNT a 5240MHz High Antl



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:42:52 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.100000000 GHz

5.000000000 GHz

Stop Freq
6.200000000 GHz

CF Step
20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH CTION VALUE =~
N1 f[A 51836 GHz|(A)  5.401 dBm e —
5150 0 GHz
5.027 2 GHz Freq Offset
_— |
] Scale Type
]
1 - 1] Lo L)
1 ] . |=e8 sin

| == Keysight Spectrum Analyzer - Swept A
 RL RF 500 A
Center Freq 5.320000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

SENSE:PULSE|

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.320000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
6.420000000 GHz

Stop 5.4200 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man

| 53500 GHz]

Freq Offset
] 0 Hz
1] E
-_— |
r ] Scale Type
r ]

- 1] L Ui
]

Band Edge NVNT n20 5240MHz High Antl



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:43:12 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.130000000 GHz

5.030000000 GHz

Stop Freq
6.230000000 GHz

CF Step
20.000000 MHz
Auto Man
MKR| MODE TRC| SC X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =
A 5197 4GHz|(A)  1.399 dBm J—
5.150 0 GHz -48.018 dBm I
5.142 6 GHz -41.610 dBm Freq Offset
e — —
1 Scale Type
1
1 1 Lo Lin
1 I = ==

| == Keysight Spectrum Analyzer - Swept A
| RL RF 500 AC SENSE:PULSE
Center Freq 5.290000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.290000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
5.390000000 GHz
Stop 5.3900 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
(Al 52352GHz[(Al 2,016 dBm I E— | S
| 53500 GHz] -49.591 dBm
5.372 2 GHz -47.207 dBm Freq Offset
I I r—
I I Scale Type
I I
10 I R L Li
@ | | [ | ] =

m

Band Edge NVNT n40 5230MHz High Antl



Report No.: SSP25020010-3E

FCC ID: 2BOOG-UC300

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.98 -27 Pass
NVNT a 5200 Antl -35.02 -27 Pass
NVNT a 5240 Antl -34.4 -27 Pass
NVNT n20 5180 Antl -34.08 -27 Pass
NVNT n20 5200 Antl -34.26 -27 Pass
NVNT n20 5240 Antl -34.41 -27 Pass
NVNT n40 5190 Antl -35.14 -27 Pass
NVNT n40 5230 Antl -34.7 -27 Pass




Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:36:09 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

| == Keysight Spectrum Analyzer - Swept A ==
 RL RF 500 A SENSE:PULSE 1
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

X Y
A 25245 950 GHz |(A) -35.023dBm| | |
Freq Offset
0 Hz
f—
Scale Type

MKR| MODE TRC| SCL|

Log Lin

Tx. Spurious NVNT a 5200MHz Ant1 Emission



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:41:10 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

| == Keysight Spectrum Analyzer - Swept A ==
 RL RF 500 A SENSE:PULSE 1
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
| 0 Hz

[
Scale Type

MKR| MODE TRC| SCL|

Log Lin

Tx. Spurious NVNT n20 5180MHz Ant1 Emission



Report No.: SSP25020010-3E FCC ID: 2BOOG-UC300

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:45:16 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I— | S

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:PULSE
Center Freq 13.515000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
A 25379314 GHz |(A) -34413dBm| |
]
] Freq Offset
E— ———
] Scale Type
]
10 Tl Lin
11 [ S SN S N | -
5
MSG STATUS

Tx. Spurious NVNT n20 5240MHz Ant1 Emission
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| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [02:43:41 PMFeb 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:PULSE
Center Freq 13.515000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
A 25877 149 GHz|(A) -34706dBm| | |
]
] Freq Offset
E— ———
] Scale Type
]
10 Tl Lin
11 [ S SN S N | -
5
MSG STATUS

Tx. Spurious NVNT n40 5230MHz Ant1 Emission



